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Customer : ing 2 Limited ms Ref.No.: --
Address : bad, Yuen Long, N.T. cntract No. : --
Job Title : - -
Sample Description :
Sample LD. : --
Nominal size (DN): 110 x 118
Brand : CHF‘W
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Remarks :-

1. Test result relate only to the specimensite

2. Test result complies w(ﬁlause 4.10 of BS EN 877 : 1999 + Al : 2005
|

(effect of measureme ertainty has not been taken into account’

3. Reducing coupling iz used
4. Country of origin : China:

ed Signatory : %Z l\\v‘/o’\/\’\'

WONG KA MAN

Senior Manager

Checleed by : )

dd 02/07/2019 104 Item no. DP/0613

HKAS has accredigd this Jaboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in the HOKLAS directory of accredited laboratories.
This report shall not roduced except in full, without written approval from this laboratory. Only the original copy or the laboratory's certified true copy is valid.




110X118 BS EN 877 Reducing Caupling 2

BN AREHIBR
AR B R2HEAR

E-mail: info@castco.com.hk

) AR B PFCARAAE
CASTCO TESTING CENTRE LIMITED

Tel : 2597 833¢
Fax: 2597/3399

73, On Kui fstredt, Fanling, Hong Kong.
29A, @n Chylen Street, Fanling, Hong Kong.
Wahsite: wivw.gastco.com.hk

HEE
RS

HOKLAS 032
TEST

Test Report
Pipes - Water Tigiitness'af Cast Iron Joints to Positive laternal Pyes ure
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Details as supplied &3 customer
Customer : Cheung'ling Feundry (HK) Limited
Address : 299 Pak Sha Tsuen, i“ung UM Road, Yuen Long, N.T.

Castco LRN : 201207-2764 WTIP

Custorner's ref. no. : --

Job title : -- Caatract no. : e
Sample description :- brand : CHF &
Sample IL.D/: -- Tybe 1 Stairless Sieel SS316 Reducing Coupling £Zingle Screw)

Nominal siz&DN) .»10 x 118
Laboratory test rezults
Date sample received : 87 December 2020
Aligned Position

Rate orest : 19 December 2020
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Remarks : 1. Test/result reiates ‘o specimens tested.

2. Test sesult complies with CL 4.7.5 of BS EM.877 : 1999 + A1 : 2006.
(elfect'af meagrernent uncertainty has iiat be€w.taken into a:coint).
3. Redueing coupling is used for connecting BSWEN §77 and ur.der zround pipeline products.

4. [Country Gfe=ign : China.
Qhecled by, _.,2.% SIT KWAN NING [\ WL M\
— SCIIOT SUPETVISor

Form No"RIPE WTIP-. 77T dd 02/07/2019 /04 WUJNQ l(.A MAN
Senior Manager

Approved Signatory :
End of Report
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